

Victorian pharmaceutical reserve product list
Adrenaline (epinephrine) 1:10,000 (1mg/10mL)
Adrenaline (epinephrine) 1:1000 (1mg/mL)
Amiodarone 150mg/3mL injection
Amoxicillin 250mg
Amoxicillin 500mg
Amoxicillin-clavulanic acid 500mg-125mg
Amoxicillin-clavulanic acid 1g-200mg injection
Amoxicillin-clavulanic acid 875mg-125mg
Anidulafungin 100mg vials
Atracurium 50mg/5mL injection
Atracurium 25mg/2.5mL injection
Azithromycin 500mg injection
Cefazolin 1g injection
Cefepime 1g injection
Ceftriaxone 1g injection
Cisatracurium 10mg/5mL injection
Clonidine 150mcg/mL injection
Dalteparin 2500units anti-xa/0.2mL
Dalteparin 5000units anti-xa/0.2mL
Dexamethasone 4mg/mL injection
Dexmedetomidine injection 100 mcg/mL, 2 mL injection
Diazepam 10mg/2mL injection
Dobutamine hydrochloride 250mg/20mL injection
Docusate/senna 50mg/8mg
Doxycycline 100mg
Erythromycin 1g injection, 40mg/mL
Esomeprazole 40mg injection
Fentanyl 500mcg/10mL injection
Fentanyl 100mcg/2mL injection
Flucloxacillin 1g injection
Fluconazole 200mg/100mL injection
Gentamicin 80mg/2mL ampoule
Glucose 5.0% 1000mL
Glucose 5.0% 100mL
Glyceryl trinitrate 50mg/10mL injection
Haloperidol 500microg
Haloperidol 5mg 1mL injection
Hemosol 5L bag
Heparin sodium 5000units/0.2mL injection
Heparin sodium 5000IU/5mL injection
Heparin sodium 25,000IU/250mL infusion bags
Hydrocortisone sodium succinate 100mg injection
Hyoscine butylbromide 20mg/mL injection
Insulin neutral 100 units/mL (3mL)
Isoprenaline 0.2mg/mL, 1mL injection
Ketamine 200mg/2mL injection
Levetiracetam 500mg/5mL injection
Linezolid 600mg/300mL infusion
Magnesium sulphate 50% (10mmol mg) (5mL) injection
Metaraminol 5mg/10mL injection
Metaraminol 10mg/mL injection
Metaraminol 3mg/6mL injection
Methylprednisolone 500mg injection
Metoclopramide 10mg/2mL injection
Metronidazole 500mg/100mL injection
Midazolam 5mg/5mL injection

Morphine 10mg/mL mixture
Morphine 2mg/mL mixture
Morphine 5mg/mL mixture
Morphine 60mg controlled release tablet
Morphine 30mg/1mL injection
Morphine 10mg/mL injection
Morphine hydrochloride trihydrate 100mg/5mL injection
Noradrenaline (norepinephrine) acid tartrate 1:1000 (4mg/4mL) injection
Oseltamivir 75mg
Piperacillin-tazobactam 4g-500mg (4.5g) injection
Phoxilium 5L bag
Potassium chloride 10mmol/10mL (0.75g/10mL) injection
Potassium dihydrogen phosphate ions 10mmol/10mL injection
Prednisolone 25mg tablets
Prednisolone 5mg tablets
Prednisolone 5mg/mL oral liquid
Prism0cal B22 dialysis solution
Prismocitrate 5L bag
Propofol 1000mg 100mL injection
Quetiapine 25mg
Risperidone 0.5mg
Salbutamol (cfc-free) 100microg (200dose) inhaler
Sodium bicarbonate 8.4% (100mL) injection
Sodium chloride 0.9% 10mL injection
Sodium chloride 0.9% 250mL infusion
Sodium chloride 0.9% 1000mL infusion
Sodium chloride 0.9% 500mL infusion
Sodium chloride 0.9% 100mL infusion
Sodium Lactate Comp'd (Hartmann's) 1000mL IV BAG
Suxamethonium 100mg/2mL injection
Tranexamic acid 500mg/5mL injection
Trimethoprim-sulfamethoxazole 80mg-400mg/5mL injection
Vancomycin 500mg injection
Vasopressin 20 i.u./mL injection
Vecuronium 10mg/10mL injection
Water for injection 10mL